

TEST CERTIFICATE

Report No: 2009/109 5th June 2009

LANCASTER
UNIVERSITY

Engineering Department

Faculty of Applied Sciences



Client: Structural Science Composites Ltd
Phoenix Business Centre
Phoenix Court
Phoenix Road
Barrow in Furness
Cumbria
LA14 2UA

Item tested: EN 124 Class D400 Composite Manhole Top

Test carried out: Impact Resistance

Results: Pass

Issue date: 5 June 2009

Prepared by: M A Salisbury

M. A. Salisbury

Senior Technician